Download Print this page

Woodstock SHOP FOX M1099 Owner's Manual

10" x 2" benchtop lathe
Hide thumbs

Advertisement

Quick Links

Advertisement

loading

  Related Manuals for Woodstock SHOP FOX M1099

  Summary of Contents for Woodstock SHOP FOX M1099

  • Page 12 GROUNDED 5-15 RECEPTACLE 5-15 PLUG...
  • Page 43 PART # DESCRIPTION PART # DESCRIPTION XM1099001 CONTROL PANEL FACE XPCAP50M CAP SCREW M5-.8 X 10 XPS17M PHLP HD SCR M4-.7 X 6 XPW02M FLAT WASHER 5MM XPCAP06M CAP SCREW M6-1 X 25 XM1099031 SPINDLE SHAFT XPW03M FLAT WASHER 6MM XM1099032 COGGED BELT 263L XM1099007...
  • Page 45 PART # DESCRIPTION PART # DESCRIPTION XPRP19M ROLL PIN 4 X 14 XM1099122 POINTER XM1099102 HALF NUT XM1099123 SHAFT XPRP59M ROLL PIN 5 X 12 XPK39M KEY 3 X 3 X 10 XM1099104 GEAR SHAFT XPCAP83M CAP SCREW M6-1 X 55 XM1099105 GEAR XM1099126...
  • Page 46 217A 217A-1 PART # DESCRIPTION PART # DESCRIPTION XM1099201 COMPOUND REST 217A XPSS19M SET SCREW M8-1.25 X 30 XM1099202 SWIVEL BASE 217A-1 XPN03M HEX NUT M8-1.25 XM1099203 XM1099218 HANDLE XM1099204 CLAMPING RING XM1099219 HANDLE HUB XM1099205 GRADUATED DIAL XM1099220 TOOL REST XM1099206 BARREL NUT XM1099221...
  • Page 47 PART # DESCRIPTION PART # DESCRIPTION XM1099301 TAILSTOCK QUILL XPSS21M SET SCREW M8-1.25 X 25 XM1099302 LEAD SCREW XM1099315 HANDLE XM1099303 BUSHING XM1099316 OFFSET SCALE PLATE XM1099304 HANDWHEEL SCALE PLATE XM1099317 LEADSCREW KEY XM1099305 HANDWHEEL XPLN05M LOCK NUT M10-1.5 XM1099306 LEVER BOLT M12-1.75 X 50 X1723053 RIVET 2 X 5...
  • Page 48 PART # DESCRIPTION PART # DESCRIPTION XM1099401 XM1099409 SPLASH GUARD XM1099402 RACK XM1099410 STUD-UDE M10-1.5 X 47 16/12 XPCAP33M CAP SCREW M5-.8 X 12 XPN02M HEX NUT M10-1.5 XM1099404 LEAD SCREW XPSS44M SET SCREW M8-1.25 X 40 XM1099405 BRACKET XPW01M FLAT WASHER 8MM XM1099406 BALL OILER...
  • Page 49 507 508 PART # DESCRIPTION PART # DESCRIPTION XM1099501 STEADY REST CASTING XPN02M HEX NUT M10-1.5 XM1099502 FINGER XM1099511 FOLLOW REST CASTING XM1099503 T-BOLT M6-1 XM1099512 FINGER XPLW03M LOCK WASHER 6MM XM1099503 T-BOLT M6-1 XPN01M HEX NUT M6-1 XM1099514 ADJUSTING SCREW XM1099506 ADJUSTING SCREW XPN01M...
  • Page 50 611-5 611-3 611-4 611-6 611-1 611-2 PART # DESCRIPTION PART # DESCRIPTION XM1099601 CABINET 611-2 XM1099611-2 FAN COVER XPCAP06M CAP SCREW M6-1 X 25 611-3 XM1099611-3 S CAPACITOR 150M 125V XPLW03M LOCK WASHER 6MM 611-4 XM1099611-4 R CAPACITOR 20M 400V XM1099604 COVER 611-5 XM1099611-5 CAPACITOR COVER W/CAP...
  • Page 51 PART # DESCRIPTION PART # DESCRIPTION XPSS01M SET SCREW M6-1 X 10 XPK97M KEY 4 X 4 X 14 XM1099702 BUSHING XM1099722 SPACING RING XM1099703 GEAR 66T PLASTIC XM1099723 GEAR 104T XM1099704 GEAR 27T CAST-IRON XPW03M FLAT WASHER 6MM XM1099706 SHAFT XPCAP85M CAP SCREW M6-1 X 6...
  • Page 52 802 803 847 848 844 845...
  • Page 53 PART # DESCRIPTION PART # DESCRIPTION XM1099801 PLUG XM1099828 SHAFT XM1099802 O-RING XM1099829 GEAR 33T XM1099803 BUSHING XM1099830 GEAR 30T XM1099804 CLUSTER GEAR 30-36-33T XM1099831 GEAR 35T XPK133M KEY 4 X 4 X 50 XM1099832 FLANGE XM1099806 SHAFT XPCAP01M CAP SCREW M6-1 X 16 XM1099807 BUSHING XM1099834...
  • Page 54 920V2 907 908...
  • Page 55 PART # DESCRIPTION PART # DESCRIPTION XM1099901 SADDLE XPSS11M SET SCREW M6-1 X 16 XM1099902 CROSS SLIDE V1 XM1099921 DOWEL PIN 902V2 XM1099902V2 CROSS SLIDE W/O T-SLOTS V2.08.07 XPSS34M SET SCREW M5-.8 X 16 XM1099903 XPN06M HEX NUT M5-.8 XM1099904 CROSS SLIDE NUT XM1099924 APRON TENSION BAR...
  • Page 56 PART # DESCRIPTION PART # DESCRIPTION 1000 XLABEL-24 DISCONNECT 110V 2W X 3.3H 1005 XLABEL-11 SAFETY GLASSES 2W X 3.3H 1001 XLABEL-09 ENTANGLEMENT HAZARD 2W X 3.3H 1006 XM10991006 CARRIAGE FEED DAMAGE LABEL 1002 XM10991002 MACHINE ID LABEL 1007 XM10991007 MODEL NUMBER LABEL 1003 XM10991003 DO NOT CHANGE GEAR LABEL 1008...
  • Page 58 FOLD ALONG DOTTED LINE Place Stamp Here FOLD ALONG DOTTED LINE TAPE ALONG EDGES--PLEASE DO NOT STAPLE...